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MODEL NO. AT638

ITEM PART NO. DESCRIPTION QTY NOTE

001 A346-07 EXHAUST VALVE COLLER   1

002 A311-OK O-RING 35.5-1.8   1

003 A312-03 COVER GRIP   1

004 A200-20 SCREW 5-35   1

005 I230-NO EXHAUST COVER   1

006 A343-29 AIR SEAL   1

007 B346-06 EXHAUST VALVE ASSY.   1

INC. 86,87

008 A210-25 SPRING   1

009 A311-OP O-RING 9.8-2.4   1

010 A311-96 O-RING 32-2.5   2

011 A340-06 HEAD VALVE PISTON   1

012 A311-OR O-RING 13-3   1

013 A311-40 O-RING 26.59-2.95   1

014 A311-54 O-RING 22.9-2.7   1

015 A262-24 PISTON HEAD   1

016 A261-01 DRIVER BLADE PIN   1

017 A206-11 OUTER SPRING PIN   1

018 A206-12 INNER SPRING PIN 2.5-10   1

019 A260-C3 DRIVER BLADE   1

020 A334-02 SLEEVE RETAINER   1

021 A311-OT O-RING 44.8-2.6   1

022 A334-02 SLEEVE RETAINER   1

023 A232-23 CYLINDER   1

024 A341-21 BUMPER   1

025 A343-24 GASKET   1

026 I22N-08 BODY   1

027 A342-01 NOZZLE   1

028 A205-04 E-RING 2.5   1

029 A206-65 STEP PIN 5-28   1

030 A343-02 AIR SEAL   1

031 A251-10 TRRIGER VALVE HEAD   1

032 A210-89 SPRING   1

033 A311-22 0-RING 1.9-1.2   2

034 A251-12 TRRIGER VALVE STEM   1

035 A251-02 TRRIGER VALVE GUIDE   1

036 A311-11 O-RING 9.8-1.9   1

037 A206-10 SPRING PIN 3-24   1

038 A250-06 RELEASING BLADE   1

039 A250-23 TRIGGER   1

040 A281-42 BLOCK   1

041 A206-29 SPRING PIN 3-24   1

042 A311-OU O-RING 37.5-3.5   1

043 A235-AO TAIL COVER   1

044 B236-11 AIR PLUG WITH DUSTER   1

045 A290-20 SPACER   1

046 A293-04 SPACER   1

047 A275-07 SPRING HOLDER   1

048 A200-09 SCREW   1

049 A210-23 COMPRESSION SPRING   1

050 A206-61 SPRING PIN 1.5-10   1

051 A291-88 DRIVER GUIDE   1

052 A201-03 SCREW 4-18   1

053 A295-63 SPACER   1

054 A280-84 RELEACE CATCH   1

055 A295-60 DRIVER GUIDE COVER   1

056 A205-08 WASHER #4-1.2T   1

057 A200-23 SCREW 4-12   1

058 A205-05 WASHER #4-0.9T   1

059 A205-03 WASHER #5-1.1T   1

060 A200-01 SCREW 4-8   1
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061 A204-02 NYLON NUT M5   1

062 A274-07 SUPPORT   1

063 A349-06 BELT HOOK   1

064 A271-91 LOWER MAG.   1

065 A377-00 CLICK LEVER   1

066 A210-96 SPRING   1

067 A235-07 TAIL COVER   1

068 A204-01 NYLON NUT M4   1

069 B271-91 MAGAZINE ASSY   1

070 A278-27 SPACER   1

071 A200-27 SCREW 4-37   1

072 A206-60 STEP PIN 5-14   1

073 A349-07 SCALE BOARD   1

074 A210-1A FEEDER SPRING   1

075 A311-OW O-RING 4-1.25   1

076 A374-04 SPRING HOLDER   1

077 A275-63 PUSHER   1

078 A312-04 HANDLE GLIP   1

085 A311-B9 O-RING 24.5-3   1

086 A311-OQ O-RING 22-1.5   1

087 A346-06 EXHAUST VALVE SET   1

088 A200-10 SCREW 5-22   1

400 1922-A SAFETY GLASSES   1

401 783201-2 HEX. WRENCH 3   1

402 783202-0 HEX. WRENCH 4   1

403 181434-7 OIL SUPPLY  30CC   1

404 824563-A PLASTIC TOOL CASE   1
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